

TEST REPORT



1325 North 108th E. Ave.
Tulsa, OK 74116
918.437.8333 ph. | 918.437.8487 fx.

CLIENT:


Thea Inc.
Dbas Roxipan US
4564 Via Maria
Santa Barbara, CA 93111
USA

Attn.: Myriam Doussineau


Test Report No: TJ1326-2	Date: June 10, 2013
--------------------------	---------------------

- SAMPLE ID:** The test samples are identified as ROXIFLOOR 1 specimens of flooring.
- SAMPLING DETAIL:** Test samples were submitted to the laboratory directly by the client. No special sampling conditions or sample preparation were observed by QAI.
- DATE OF RECEIPT:** Samples were received in good condition at QAI on May 23, 2013
- TESTING PERIOD:** May 28, 2013
- AUTHORIZATION:** Testing authorized by Myriam Doussineau via QAI Proposal SP051413-3.
- TEST PROCEDURE:** ASTM F1914-07, Standard Test Method for Short-Term Indentation and Residual Indentation of Resilient Floor Covering.
- TEST RESULTS:** Detailed test results are presented in the subsequent pages of this report.

PREPARED BY


Rocky Hale
Materials Testing Technician

SIGNED FOR AND ON BEHALF OF
QAI LABORATORIES, INC.


Randall Baker
Plumbing and Materials Managerger



Test Results

Sample ID: ROXIFLOOR 1
Room Conditions During Testing: 70°F / 50% Relative Humidity
Load Used During Testing: 75 lb
Flat Indenter Foot: 0.25" Dia.
Indentation (Load) Time: 15 minutes
Recovery Time: 1 hour

Results:

Sample No.	Initial Thickness, in.	Final Thickness, in.	Difference, in.
1	0.485	0.482	0.003
2	0.496	0.493	0.003
3	0.489	0.486	0.003
Average	-	-	0.003 or 0.6%

End of Report